B=Md  FHRFEEF

Part III Power system contents

@ CPCD30/35-XW33F CPCD30/35-XW33B  (© CPCD30/35-XW33M (D) CPYD30/35-XW22F CPYD30/35-XW52F
E CPYD30/35-XW22B ) CPYD30/35-XW52B  (F) CPYD30/35-XW22M () CPYD30/35-XW52M (@ CPCD30/35-XW27F

H CPCD30-XW13F (D CPCD30-XW10F @ CPQD30/35-XW22F (K CPQD30/35-XW22B (D) CPQD30/35-XW22M
5 HFR & HZER TR
Item Description Serial No. Page
Fio1 | i system ®OO00 31
Fioz | Drive sysem 0EEEOOORO
S 2
Il:gig:.%B ZI;jJrijvjif;;tem ©§C) 35
HEA Z s
5944 ﬁrmini?;ystem @®@®0 36
STy
Eg?S ﬁr?riiystem OEeEOEEBOORD 3-8
Sy
Il:gigé 6 % r?riiystem © 3-10
59?7 iﬁzj\s%hsystem ®@®00 311
Flas | Exhouet system 0CEEOEOORO 313
—

Iligilg?Q ﬁiaﬁsé?system ©J@) 315
Ry sl

S ®e00AHEOOOO® 16

3-A




75 4R 5 P Ui
Item Description Serial No. Page
WA
Illgilg%:lll goﬂjlﬁé}zystem @e00 3-18
Ilzé—ilg:.[122 ?oit)ﬂlﬁéiystem © eEOO®ORO 321
IANF Z
Ilzé—ilg%% goit)ﬂlﬁéjéystem © 324
WA
59%4 gozcgli/fg%zﬁsystem ® 3-26
5;166 g:ﬁ/f\ygsiem COEEEBOROD 330
Il:gigi?? IIj)lL\J/EI /f\ygs;em © 332
Il:gig%fQ Xé}ifl /f\ygséem ® 339
>k 2
Eg?go éﬁﬁéﬁi nt ® 338
TRy
Fis21 | Engine mount ®0
i i
Fio2 | Engine mount 2lcjolo
>k 2
Fig 23 | Engine mount CElclel e
TRy
Fig 24| Engine mount ©
TRy
Fig 25 _| Engine mount ®

3-B




K1 ahh&RS
Fig. 1 Drive system

(A CPCD30/35-XW33F (B CPCD30/35-XW33B (©) CPCD30/35-XW33M (1) CPCD30/35-XW10F

[E2=2 Yk PR i A Bl H 4
Item Part NO. Description Qty | Remarks Or Serial NO.

1 | LI 4 See Fig.4 ﬁﬁﬁiﬁéz system 1 ®e0

1 | WK 5 SeeFig.5 %ﬁﬁigkfﬁe system ! ©

2 | 4ATNE98-BQFLC-G00 ﬁgi?;zllengine ! ®®0

2 | R967-301000-GOO ﬁ%;”;‘;ﬂt engine 1 ©

3 | WK 11 See Fig.11 ?jf'{zféiystem 1 ®

3 | WK 11 See Fig.11 ?foﬁf‘;ystem 1

3 | JLE 11 See Fig.11 ?fgﬁfﬁsyﬁem 1 ©

3 | W 11 See Fig.11 ?foﬁiysmm 1 ©

4 | WK 7 See Fig.7 Eiﬁe{fﬁfﬁsystem 1 ®

4 | WLIE 7 See Fig.7 Eiﬁzjﬁﬁsystem 1

4 | WK 7 See Fig.7 ﬁiﬁj\jﬁsystem 1 ©

4 | WLIE 7 See Fig.7 Eiﬁe{fﬁfﬁsystem 1 ©

5 | UL 20 See Fig.20 éﬁﬂﬁﬁm 1 ®

5 | JLIE 21 See Fig.21 éﬁﬂiﬁm 1

5 | JLI 21 See Fig.21 ﬁﬁﬂﬁum ! ©

3-1




K1 ahh&RS
Fig. 1 Drive system

(A CPCD30/35-XW33F (B CPCD30/35-XW33B (©) CPCD30/35-XW33M (1) CPCD30/35-XW10F

Fr Yk 2 Hi 2V BE 4R
Item Part NO. Description Qty | Remarks Or Serial NO.
5 | WKl 22 See Fig.22 é‘%ﬂiﬁf‘u nt 1 0)
6 | W&l 16 See Fig.16 &ﬂfﬁﬁt om 1 ®»® 0
6 | UL 18 See Fig.18 ilf}\fjﬁjl;fyziﬁtem 1 0

3-2




K2 #hh&Rg
Fig. 2 Drive system

© CPYD30/35-XW22F

©2 CPYD30/35-XW52F

B CPYD30/35-XW22B
® CPYD30/35-XW22M ) CPYD30/35-XW52M (@) CPQD30/35-XW22F
© CPQD30/35-XW22M

€) CPYD30/35-XW52B
® CPQD30/35-XW22B

A Yrrag SR i e EIE H 1
Item Part NO. Description Qty | Remarks Or Serial NO.
1 | K25LPG-000-GOO E;;"LF;GG ﬁléﬂl,: w1 ® @
2 | XF251-360000-000 e ﬁﬁ‘:ﬁijem 1 ICIG)
2 | XF2511-360000-000 | LPS ﬁ‘g@i - 1 DO
3 | JLE 5 See Fig.5 fﬁnifﬁe system 1
4 | W 12 See Fig.12 ffgﬁﬁ Jstem 1 O®@0
4 | W 12 See Fig.12 ffoﬂlﬁgfs Jstem 1 ®6®
4 | W& 12 See Fig.12 fj{fﬁ;ﬁs ystem 1 ®® 0O
5 | JLE 26 See Fig.26 ﬁgfﬁage oystem 1| OO®®
6 | JLKI 8 See Fig.8 ﬁiﬁj\jﬁsystem 1 O®O
o |WEHsSeeFigs | Syl o 1| e
umeserse L% . || @60
7 | W& 16 See Fig.16 ﬁﬁfﬁem 1 DICIGIZIIR)
7 | JLKE 16 See Fig.16 fiﬁfﬁem 1 OO

3-3




K2 #hERE © CPYD30/35-XW22F () CPYD30/35-XW52F  (E) CPYD30/35-XW22B €2 CPYD30/35-XW52B
®CPYD30/35-XW22M ) CPYD30/35-XW52M (@) CPQD30/35-XW22F  (K) CPQD30/35-XW22B

Fig. 2 Drive system © CPQD30/35-XW22M
FPs YR HFR Bk 2V BE 4R
Item Part NO. Description Qty | Remarks Or Serial NO.
m KRENL 2R
8 | WK 22 See Fig.22 Engine mount 1 DI
: RENW 2%
.
8 | LK 23 See Fig.23 Engine mount 1 ISR
PIANES ok
8 | JLIE 23 See Fig.23 Rahplsc 1 ®60

Engine mount

3-4




K 3 RS
Fig. 3 Drive system

© cPCD30/35-XW27F () CPCD30-XW13F

e Yk AT Ko Fo i B H 427
Item Part NO. Description Qty | Remarks Or Serial NO.

1 | )L 6 See Fig.6 ﬁﬁﬁiﬁéz system 1 ©

1 | JLEl5 SeeFig.5 %ﬁﬁigkfﬁe system 1 ®

2 | XF255-301000-G00 ’g?jfe?lﬁj,?fg ot 1 ©

2 | 4TNE98-BQFLC-G00 ﬁgiétgzllengine 1 ®

3 | LI 13 See Fig.13 ?fgn/zféﬁsystem 1 ©

3 | WL/ 14 See Fig.14 ?foﬁf‘;yﬁem 1 ®

4 | W9 SeeFig.9 ﬁiﬁaﬁs%system 1 ©

4 | JLIE 9 See Fig.9 ﬁiﬁgf\séfﬁsystem ! ®

5 | UK 24 See Fig.24 éﬂﬂ%ﬁfm 1 ©

5 | W& 25 See Fig.25 éﬂiﬁﬁm 1 ®

6 | ULIE 17 See Fig.17 ﬁﬁfﬁﬁtem 1 ©

6 | JLK 19 See Fig.19 fuﬁ ;%ygsﬁtem 1 ®

3-5




Kl 4
Fig.4

HIRS

Air inlet system

(® CPCD30/35-XW33F (B) CPCD30/35-XW33B (©) CPCD30/35-X\W33M

Fr Yk 2 Hi 2V BE 4R
Item Part NO. Description Qty | Remarks Or Serial NO.
HARY
Al | XF250-310000-000 Air intake system 1
AT A% 5l 5 4k 76
3 1 Q676-76-G00 Clamp 76 4
‘ i&/j Wz == g
YA
\ \ 2 | XF250-312000-000 Al inlot muffler 1
XF250-311000-000 Air cleaner 1
IEH AR
NO PART NO. Cover 1
JEHE T
NO PART NO. body 1
HRIEL
1330-G00 Outer filter paper 1
0830-G00 NS 1
Inner filter paper
KPR
XF250-310002-000 Air inlet rubber pipe 1
BRI
H12990-00010-G00 Inlet pipe 1 <2010-07
B -
XF250-313000-00 Inlet pipe 1 =2010-08
IZHM8 X 20
G005783-008020-00 Bolt M8 X 20 6
g 8
G000093-000008-00 Washers 6
GalEr
8 | H12990-00012-G00 Steel washer 1 <2010-07
e
8 | XF250-310003-000 e 1 =2010-08

Steel washer

3-6




Kl 4
Fig.4

HIRS

Air inlet system

(® CPCD30/35-XW33F (B) CPCD30/35-XW33B (©) CPCD30/35-X\W33M

Fr Yk 2 Hi Foik s 4 Y
Item Part NO. Description Qty | Remarks Or Serial NO.
9 | H12990-00011-G00 0 ﬁ? 1 <2010-07
O-ring
9 | G3452P1-00733P55-00 8?%1 1 =2010-08
M0 X 25
10 | G0O05783-010025-00 Bolt M10 X 25 2
P8 10
11 | G000093-000010-00 Washer 10 2
10
12 | G000096-000010-00 Washer 10 2
PV & (15
13 | XF250-310001-000 YRS 1
bracket

3-7




Kl 5 ARG
Fig. 5 Airinlet system

© CPYD30/35-XW22F

@ CPQD30/35-XW22F

©2 CPYD30/35-XW52F

& CPQD30/35-XW22B

B CPYD30/35-XW22B
®CPYD30/35-XW22M ) CPYD30/35-XW52M (@ CPCD30-XW13F
O CPQD30/35-XW22M

€) CPYD30/35-XW52B
(D cPCD30/35-XW10F

FPs Yk E s Koo Fo i S FH 427
Item Part NO. Description Qty | Remarks Or Serial NO.
Al | XF251-310000-000 ﬁﬁﬁiﬁi system 1 E)Eii?%% 9I\®
A2 | XF308-310000-000 %ﬁnigkﬁe system 1 @
A3 | XF3012-310000-000 %ﬁfﬁe system ®

1 | Q676-64-GOO %ﬁﬂﬁigf%%%% 641 4
XF251-310001-000 fﬁf?j{éﬁiﬁé*f pipe 1 E)E’feg 4 ED
XF308-310001-000 %ﬁf{éﬁigﬁiéplpe 1 @

2 | XF3012-310001-000 fﬁf&ﬁiﬁéﬁpu) ol |1 @
XF251-310001-500 Zilfjl] rﬁéﬁ:})ﬁi iéplipel 1 L
XF251-310002-500 Eﬁf{éﬁi}ﬁiﬁpu)e” 1 For dual fuel engine

3 | XF250-311000-000 ii{fﬁff Bk 1

RV B 2
3-1 | NO PART NO. gﬁ;\?j?m 1
3-2 | NO PART NO. ﬁi]gﬁ% 1
3-3 | 1330-G00 (&)I\Lf)‘tifr‘j\filter paper 1
3-4 | 0830-G0O Eiﬁﬁilter paper 1
4 XF250-312000-000 ﬁ&}|§$%§ 1

3-8




Kl 5 ARG
Fig. 5 Airinlet system

© CPYD30/35-XW22F

@ CPQD30/35-XW22F

©2 CPYD30/35-XW52F

& CPQD30/35-XW22B

B CPYD30/35-XW22B
®CPYD30/35-XW22M ) CPYD30/35-XW52M (@ CPCD30-XW13F
O CPQD30/35-XW22M

€) CPYD30/35-XW52B
(D CcPCD30/35-XW10F

A Yk B i A Bl H 4
Item Part NO. Description Qty | Remarks Or Serial NO.

5 | Q676-76-G00 %ﬁiﬂéiﬂﬁ%%ﬂﬁ [CR I Eife%% ﬁgD

5 | Q676-76-G00 ﬁmﬁz‘hﬁ%%mﬁ 6| 3 0

6 | XF250-310001-000 ifr”ifj fﬁffsupp ort 1

7 | G000093-000008-00 %Ehser 8 2

8 | G005783-008020-00 ié%ﬁ M8 29 2

9 | G000096-000010-00 %Ehleor 10 2

10 | G000093-000010-00 %hleor 10 2

11 | G005783-010025-00 ﬁﬁ mllgiég 2

3-9




K 6

HIRS

Fig. 6 Airinlet system

© CPCD30/35-XW27F

e Ykl PR e e EIE H 1
Item Part NO. Description Qty | Remarks Or Serial NO.
HARY
Al | XF254-310000-000 Air intake system 1
WAL I 76
1 | Q676-76-G00 Clamp 76 4
M = o
2 | XF250-312000-000 LI 83 1
Air inlet muffler
3 | XF250-311000-000 SRS 1
Air cleaner
HEEE B 2
3-1 | NO PART NO. I 4 it 1
Cover
SV BE 2
3-2 | NO PART NO. I 1
body
ANpE LS
3-3 | 1330-GOo Outer filter paper !
3-4 | 0830-G00 P & 1
Inner filter paper
A R A
4 | XF254-310001-000 EURE . 1
Air inlet rubber pipe
HEFEM10 X 25
5 | G005783-010025-00 Bolt M10X 25 2
P 10
6 | G000093-000010-00 Washer 10 2
#HE 10
7 | G000096-000010-00 Washer 10 2
23y B <
8 | XF250-310001-000 g SR 1
bracket
g
9 | G000093-000008-00 i 8 2
Washer 8
BZA4M8 X 20
10 | G005783-008020-00 Bolt M8 20 2

3-10




K7 RS
Fig.7 Exhaust system

(A CPCD30/35-XW33F (B CPCD30/35-XW33B (©) CPCD30/35-XW33M (1) CPCD30/35-XW10F

e

S
g
2 3<§
5
Aﬂm
E Tw wr
10 11 106 9

A Yrrag R i e EIE H 1
Item Part NO. Description Qty | Remarks Or Serial NO.
A1 | XF300-320000-000 Eiﬁj‘ﬁﬁsystem 1 ®

Al | XB300-320000-000 ﬁiﬁjﬁﬁsystem 1

Al | XM300-320000-000 Eiﬁﬁﬁﬁsystem 1 ©

Al | XF308-320000-000 ﬁiﬁjﬁﬁsystem 1 0)

1 | G001337-000008-00 ﬁ%u,\')’l'g 2

> | G000096-000008-00 %Ehser o 4

3 | N163-320100-000 ;ﬁi’;@;’ﬁ%‘aner 4

4 | XF300-322000-000 ,ﬁ o K 1

5 | G005783-008065-00 ﬁ%\ o o 2

—

6 | G000093-000008-00 \%a%'sﬁer o 3

7 | G005783-008035-00 ﬁ‘)ﬁl\'}ﬂ:;;: 2

8 | XF250-321000-000 Eiﬁfst ipe 1 ®

8 | XB300-321000-000 gi?z;Est pipe 1

8 | XB250-321000-000 ﬁiﬁfst fipe 1 ©

8 | XF308-321000-000 Ei?;ist oipe 1 ®

3-11




K7 RS
Fig.7 Exhaust system

(A CPCD30/35-XW33F (B CPCD30/35-XW33B (©) CPCD30/35-XW33M (1) CPCD30/35-XW10F

e

NErYaA

(&)

&

ﬁ
-

Fr Yk 2 Hi 2V BE 4R
Item Part NO. Description Qty | Remarks Or Serial NO.
9 | G005783-008030-00 ﬁ‘)ﬁ M;;;g 1
10 | XF250-320001-000 %gher 2
11 | XF250-320002-000 ﬁ:ii ng 1
12 | XF250-320003-000 ﬁgﬁ% mat 2

3-12




K 8
Fig. 8

ARG

Exhaust system

© CPYD30/35-XW22F

© CPQD30/35-XW22M

©2 CPYD30/35-XW52F
® CPYD30/35-XW22M ) CPYD30/35-XW52M (@) CPQD30/35-XW22F

B CPYD30/35-XW22B

€) CPYD30/35-XW52B
® CPQD30/35-XW22B

N\\_/#

(G

/i

a7
e

N )\'\v

8

8 )
c &
2 |

Exhaust pipe

FPs Yk B Kt FTEEE R
Item Part NO. Description Qty | Remarks Or Serial NO.
HARS
Al | XF301-320000-000 Exhaust system 1 O @ <2011-12-01
5 G . ) ) HARS 1.
a Al | XB301-320000-000 Exhaust system 1 ® ® <2011-12-01
SAIN)Z HARS
Al | XM301-320000-000 Exhaust system 1 ® O <2011-12-01
HARS
' A2 | XF3011-320000-000 Exhaust system 1 |®6)Q@ =2011-12-01
—
— HARS
@ A2 | XB307-320000-000 Exhaust system 1 | ®® ® =2011-12-01
@ A2 | XM307-320000-000 R4 1 ® >
7 ) ’ ) i Exhaust system ®® 0 =>2011-12-01
1177 prEET—
!!l} //”%\ 1 | XF300-322000-000 7 1
f§§/ @ Muffler assy
g 2 | G000096-000008-00 Washer 8 4
1L M8
6/ 3 | G001337-000008-00 NutS M8 2
4 | XF251-321000-000 LG 1 O @ <2011-12-01
Exhaust pipe
4 | XB301-321000-000 o 1 ® ® <2011-12-01
Exhaust pipe
4 | XB251-321000-000 HrUE 1 ® O <2011-12-01
Exhaust pipe
4 | XF2511-321000-000 o 1 |®6)Q@ =2011-12-01
Exhaust pipe
4 | XB307-321000-000 A 1 |®E K® =2011-12-01
Exhaust pipe
HAE
4 | XB257-321000-000 1 |®® O =2011-12-01

3-13




ARG

Exhaust system

K 8
Fig. 8

© CPYD30/35-XW22F
® CPYD30/35-XW22M ) CPYD30/35-XW52M (@) CPQD30/35-XW22F
© CPQD30/35-XW22M

©2 CPYD30/35-XW52F

B CPYD30/35-XW22B

€) CPYD30/35-XW52B
® CPQD30/35-XW22B

B
o

(&
o
~

S
=

<&
Y

)

Vs
/).3
0

)

})

<)

(a\

0

— T
C—==t{ 8
-
‘ w
\D/LFU o |G
%

Fr Yk 2 Hi Foik s 4 Y
Item Part NO. Description Qty | Remarks Or Serial NO.

2R M8

5 | G006170-000008-00 Nut M8 2
#8 8

6 | G000093-000008-00 Washer 8 5
2k M8 X 35

7 | G005783-008035-00 Bolt M8 X 35 2

SISt

8 | N163-320100-000 ZM&’Eé 4
Ringlike dampener
2 M8 X 65

9 | G005783-008065-00 Bolt M8 X 65 2
B2 FE M8X 30

10 | G005783-008030-00 Bolt M8 X 30 1
W

11 | XF250-320001-000 Washer 2
=

12 | XF250-320002-000 bushing 1

] ] T
13 | XF250-320003-000 rubber mat 2

3-14




Kl 9
Fig. 9

ARG

Exhaust system

© CPCD30/35-XW27F

H CPCD30-XW13F

A Yk SR B e EIE H 1
Item Part NO. Description Qty | Remarks Or Serial NO.
Al | XF304-320000-000 Eiﬁjjsy sterm 1 ©

AL | XF3012-320000-000 ﬁiﬁj‘f{ﬁsystem 1 ®

1 | G001337-000008-00 ml\/l%uM'\/EIBS 2

2 | G000096-000008-00 \%Ehser g 4

3 | XF304-322000-000 ,ﬁ ﬁlﬁ E'a gi‘y 1 ©

3 | XF3012-322000-000 ,ﬁ‘ f‘;iﬁ g g‘y 1 ®

4 | N163-320100-000 gi’;ﬁ;’%ﬁmp ener 4

5 | G005783-008065-00 ﬁﬁ'}"sgjgs 2

6 | G000093-000008-00 %'f'shser g 3

7 | G005783-008035-00 ﬁ%\ Ma??;s 2

8 | XF254-321000-000 ﬁt(:“fst pipe 1

9 | G005783-010030-00 ﬁ‘f &”1185335 2 ©

9 | G006170-000008-00 ﬁ%uMMSS 2 ®

10 | G000093-000010-00 \%hleor 10 2 ©

10 | G000093-000008-00 %hser o 2 ®

3-15




Ko HAiRs

: CPCD30/35-XW27F CPCD30-XW13F
Fig.9 Exhaust system © ®

Fr Yk 2 Hi 2V BE 4R
Item Part NO. Description Qty | Remarks Or Serial NO.
11 | G005783-008030-00 ﬁ‘)ﬁ I\'>I/|88>z<33C? 1
12 | XF250-320001-000 %;Isher 2
13 | XF250-320002-000 fﬂfhi ng 1
14 | XF250-320003-000 ﬁgﬁ% mat 2

3-16




K 10

RS

Fig.10 High Exhaust system

(® CPCD30/35-XW33F
©) CPYD30/35-XW52F

CPCD30/35-XW33B
B CPYD30/35-XW22B

) CPYD30/35-XW52M (@) CPCD30/35-XW27F

© cPCD30/35-XW33M () CPYD30/35-XW22F
€D CPYD30/35-XW52B

H CPCD30-XW13F

® CPYD30/35-XW22M

Fr5 Yk 2 Hi Foik s 4 Y
Item Part NO. Description Qty | Remarks Or Serial NO.
TH 75 28 R
1 | XF250-322000-520 Muffler assy 1
e AL A ING-
Al | XF250-320000-520 High exhaust assy 1 7% INC:2-9
{2kl
2 | R9615-323000-000 Clamp 1
P8 10
3 | G000096-000010-00 Washer 10 5
e 10
4 | G000093-000010-00 Washer 10 5
A M10 X 25
5 | G005783-010025-00 Bolt M10 X 25 5
R
6 | XF250-323000-520 Exhaust pipe 1
Tk R TR
7 | R453-320001-000 ()gy‘%* 4
ampener
LS J
8 | GR1002-320002-000 Support 1
9 | R453-320002-000 Pipe 2

3-17




K11

RHRG

Fig.11 Cooling system

(A CPCD30/35-XW33F (B CPCD30/35-XW33B (©) CPCD30/35-XW33M (1) CPCD30/35-XW10F

e Yrrag R i e EIE H 1
Item Part NO. Description Qty | Remarks Or Serial NO.
Al | XF250-330000-000 “C@fgﬁé’égyﬂem 1 ®

A1 | XB300-330000-000 foﬂiﬁ Jsterm 1

A1 | XM250-330000-000 ?fgﬁf‘;ystem 1 ©

A1 | XF308-330000-000 ?fgﬁiystem 1 @

1 | Q672-45-Goo g;’?ﬂ%j}f 45 2 ®®©

1 | Q672-40-Goo gﬂi%fo% #i40 1 ®

2 | XF250-330002-000 \jﬁgifﬁﬁgfi 1 ® ©

2 | XF150-330002-000 %iﬁfﬁﬁgﬁ 1

2 | XF308-330002-000 %;fjfﬁgt‘gfﬁ 1 0)

3 | XF250-330200-000 Eﬁeﬂfgﬁfbox 1

4 | G005783-008020-00 %%6%%8;225 4

5 | G000093-000008-00 %f'shser o 4

6 | G000096-000008-00 %hser o 2

7 | XF250-330004-000 ”B/rg{f:’kﬁ’fﬂé 1

8 | Q672-12-G00 éﬁi’?ﬂ%iﬁf i 12 2

3-18




K11 AHRS
Fig.11 Cooling system

(A CPCD30/35-XW33F (B CPCD30/35-XW33B (©) CPCD30/35-XW33M (1) CPCD30/35-XW10F

A Yk SR B e EIE H 1
Item Part NO. Description Qty | Remarks Or Serial NO.

9 | XF250-330003-W00 ngbéf‘ﬁg 8) 1

10 | Q672-42-G00 gﬂ%iﬁf i 42 2 ®®0

10 | Q672-42-G00 gi’&%i}f fii 42 3 0

11 | XF250-331000-000 ?jﬁﬁi o 1

12 | XF250-332000-000 2;}?5)5}3 assy 1 ®

12 | XB300-332000-000 i’;ﬁ“ﬁg% assy 1

12 | XM250-332000-000 2’?5% assy 1 ©

12 | XF308-332000-000 gﬁkigﬁ assy 1 0

13 | XF250-700001-G0O itlfml; 5%8 3

14 | XF250-330100-000 ?ﬂ% . 2

15 | G000096-000010-00 %hleor 10 2

16 | G000093-000010-00 %f'shleor 10 2

17 | G005783-010045-00 E‘fﬁ'\,\ﬁg P 2

18 | G000096-000006-00 %f’er 6 4

19 | G000093-000006-00 %hser 6 4

3-19




K11 AR
Fig.11 Cooling system

(A CPCD30/35-XW33F (B CPCD30/35-XW33B (©) CPCD30/35-XW33M (1) CPCD30/35-XW10F

Water outlet pipe

Fr5 Yk R Hi Foik s 4 Y
Item Part NO. Description Qty | Remarks Or Serial NO.
2 M6 18
20 | G005783-006018-00 Bolt M6 X 18 4
Hh
21 | 30HB-330004A Cushion 2
HUFR A KR
22 | XF250-330001-000 Water outlet pipe 1 ® ©
HUFR A KR
22 | XF150-330001-000 Water outlet pipe 1
i 1 N AL
22 | XF308-330001-000 Wtz b AR 1 ®

3-20




K 12
Fig.12

RHRR

Cooling system

© CPYD30/35-XW22F

© CPQD30/35-XW22M

©2 CPYD30/35-XW52F

B CPYD30/35-XW22B

® CPYD30/35-XW22M ) CPYD30/35-XW52M (@) CPQD30/35-XW22F

€) CPYD30/35-XW52B
® CPQD30/35-XW22B

FPs YrkHig AR Ko Fo i B H 427
Item Part NO. Description Qty | Remarks Or Serial NO.
Al | XF251-330000-000 ?jfﬁé’iystem 1 O @ <2011-12-01
Al | XB301-330000-000 fﬁiﬁ ystem 1 ® ® <2011-12-01
Al | XM251-330000-000 ?fgﬁf@ygt om 1 ® O <2011-12-01
A2 | XF2511-330000-000 ?fgﬁiyst om ® 6 @ =2011-12-01
A2 | XB307-330000-000 ffgﬁfz Jstem ®© ® =2011-12-01
A2 | XM257-330000-000 ?fgﬁiyﬁem ® ® O =2011-12-01
1 | XF251-330002-000 E&Tﬁ%ﬁ?ﬁ outle 1 <2011-12-01
1 | XF2511-330002-000 ﬁ;jﬁfﬁ %ﬁ%ﬁ outle 1 =>2011-12-01
L > | XF250-700001-G0O itlgf'nt“s x8 1
e 3 | XF250-330200-000 Eﬁ eﬂfgjrffbox 1
4 | G005783-008020-00 %%6%%8;225 4
18 17 16 5 | G000093-000008-00 %'f,'shser 8 4
6 | G000096-000008-00 %hser 8 2
7 | XF250-330004-000 ”B/rgié’kjfjﬁﬂé 1
8 | Q672-12-G00 éﬁi’fﬂ%iﬁf i 12 2

3-21




K 12
Fig.12

RHARG
Cooling system

© CPYD30/35-XW22F

© CPQD30/35-XW22M

©2 CPYD30/35-XW52F

B CPYD30/35-XW22B

® CPYD30/35-XW22M ) CPYD30/35-XW52M (@) CPQD30/35-XW22F

€) CPYD30/35-XW52B
® CPQD30/35-XW22B

FPs YrkHig AR Ko Fo i S FH 427
Item Part NO. Description Qty | Remarks Or Serial NO.
9 | XF250-330003-W00 ?fbéf‘ﬁg . 1
10 | XF251-331000-000 %Rﬁ:;iiér’;i sy 1
11 | XF251-332000-000 i’;ﬁhﬁgﬁ assy 1 O @ <2011-12-01
11 | XB301-332000-000 i’;ﬁkﬁgﬁﬁ assy 1 ® ® <2011-12-01
11 | XM251-332000-000 2;}?5)5}3 assy 1 ® O <2011-12-01
11 | XF2511-332000-000 i’;ﬁ“ﬁg% assy 1 |©®06 Q@ =2011-12-01
11 | XB307-332000-000 2’?5% assy 1 |®E K® =2011-12-01
11 | XM2511-332000-000 iﬁi% assy 1 |®E® O =2011-12-01
14 12 | XF251-330001-000 %;fjfﬁgt‘ﬁfﬁ 1 <2011-12-01
e 12 | XF2511-330001-000 \jﬁgijf ﬁgfgf:f 1 >2011-12-01
13 | Q672-45-G0O gi’?ﬂ%ﬂﬂ 45 4
18 17 16 14 | XF250-330100-000 ?ﬂ% N 2
15 | GB96-85 %hleor 1o 2
16 | GB93-87 \%hleor 10 2
17 | GB5783-86 fﬁmgig 2

3-22




K 12
Fig.12

RHARG
Cooling system

© CPYD30/35-XW22F

© CPQD30/35-XW22M

©2 CPYD30/35-XW52F

B CPYD30/35-XW22B
® CPYD30/35-XW22M ) CPYD30/35-XW52M (@) CPQD30/35-XW22F

€) CPYD30/35-XW52B
& CPQD30/35-XW22B

cl

19 18 17 16

Fr Yk 2 Hi 2V BE 4R
Item Part NO. Description Qty | Remarks Or Serial NO.
18 | 30HB-330004A %uifhion 2
19 | GO00096-000006-00 %hGer 6 4
20 | G000093-000006-00 \i%/a;[ﬁsthe 6 4
21 | G005783-006018-00 | it MO 18 4

3-23




K 13
Fig.13

RHARG
Cooling system

© CPCD30/35-XW27F

Fr Yk 2 Hi 2V BE 4R
Item Part NO. Description Qty | Remarks Or Serial NO.
RHRG
Al | XF254-330000-000 Cooling system 1
22 IR
1 | Q672-45-G00 AL AT A5 2
Clamp
BB K B A
2 | XF254-330002-000 %ﬁ,,\‘%&.ﬂﬂ@()’( H 1
Water inlet pipe
3 | XF250-330200-000 BAKKA 1
Reserve box
IZH M8 X 20
4 | G005783-008020-00 Bolt M8 X 20 4
e 8
5 | G000093-000008-00 Washer 8 4
U
6 | G000096-000008-00 2/t 8 2
Washer 8
% A5~
7 XF250-330004-000 WHCAHISOR 1
Bracket
QQ C \klr
8 | Q672-12-G00 ARLAFG 12 2
Clamp
Iy A 44
9 XF250-330003-W00 e ¢ WTT‘(P 8 1
Rubber pipe
KU 22 3 3 Fiii 46
10 | Q672-46-G00 Clamp 46 2
P gL Rl
11 | XF250-331000-000 iﬁﬁgﬁ“ h 1
Radiator assy
v
12 | XF254-332000-000 B £k 1
Fan shroud assy
13 | XF250-700001-G0O L1458 3
Clamp
SEyhi
14 | XF250-330100-000 'ﬁ{tp.é 2
Cushion

3-24




K 13
Fig.13

RHARG
Cooling system

© CPCD30/35-XW27F

/F
V/

&
S

Water outlet pipe

Fr Yk 2 Bk 2V BE 4R

Item Part NO. Description Qty | Remarks Or Serial NO.
P 10

15 | G000096-000010-00 Washer 10 2
4

16 | G000093-000010-00 i 10 2
Washer
124 M10 X 45

17 | G005783-010045-00 Bolt M10 X 45 2
i 6

18 | G000096-000006-00 Washer 6 4
Uy

19 | G000093-000006-00 i1 6 4
Washer 6
I M6 X 18

20 | G005783-006018-00 Bolt M6 X 18 4
Hk

21 | 30HB-330004A R 2
Cushion

F B th e
22 | XF254-330001-000 e KB 1

3-25




Kl 14 AHRS
Fig.14 Cooling system

H CPCD30-XW13F

10 11 12

B AV"
%
N8

(O
X ({
)
D\ \
o
G
/
, ‘//
NN

|!\.9}\\.‘. =

D\R X D/

ARG AN
o a1

Ry

N
]
Cf
\:

SR,

VA
¢

— =
NBDo N

73
&

A Yrks SR B ey Eld HER
Iltem Part No. Description Qty | Remarks Or Serial No.
AL | XF3012-330000-000 ?fgﬁfiystem 1

1 | Q672-40-G00 gi’?ﬂ%f? 40 1

2 | XF3012-330001-000 %ﬂjﬁﬁﬁgﬁ 1 ®

3 | XF250-330200-000 E’ jfgﬁf box 1

4 | G005783-008020-00 ﬁﬁ X2 4

5 | G000093-000008-00 %a[ﬁ’shge g 4

6 | G000096-000008-00 %hSer g 2

7 | XF250-330004-000 E’rg{iﬁfﬁz% 1

8 | Q672-12-G00 gi’?ﬂ%ﬁzﬂ’% 12 2

9 | XF250-330003-W00 gﬁbémﬁg 8 1

10 | Q672-42-G0O gi’?ﬂ%iﬁ i 42 3

11 | XF250-331000-000 ﬁfﬁf o?’:fé o 1

12 | XF3012-332000-000 f;ﬁ“fn’jﬁ assy 1 ®

13 | XF250-700001-G0O iﬁjﬁf X8 3

14 | XF250-330100-000 gﬁ% . 2

3-26




Kl 14 AHRS
Fig.14 Cooling system

H CPCD30-XW13F

I/
<l
7 %
0
5 4 3
D
1

&
)
AN

EF
O 0

FPs Yk E i Ko FTEEE R
Iltem Part No. Description Qty | Remarks Or Serial No.
P 10
10 1" 1p 15 | G000096-000010-00 Washer 10 2
P 10
16 | G000093-000010-00 Washer 10 2
I2HM10 X 45
” 17 | G005783-010045-00 Bolt M10X 45 2
<R [t 6
= s\\ 18 | G000096-000006-00 Washer 6 4
8 6
\ 19 | G000093-000006-00 Washer 6 4
Ao 2 M6 18
; s” 13 | 20 | G005783-006018-00 Bolt M6.X 18 4
D 4
‘) ’ 14 1 21 | 30HB-330004A I 2
TR Cushion
T WAt K e
| LAY 15 22 | XF3012-330002-000 Water outlet pipe 1
i
1

YIS g
LAV
I

o

: I
=i )

3-27




Kl 15 RS
Fig.15 Fuel system

(A CPCD30/35-XW33F (B) CPCD30/35-XW33B (©) CPCD30/35-XW33M

Fr Yk 2 Hi 2V BE 4R
Item Part NO. Description Qty | Remarks Or Serial NO.
Al | XF250-340000-000 Fuel system 1
R :‘?‘ci, L 2]
1 | 198072-04320-G0O HRHEIR 8508 1
Bracket
U
2 | G000093-000008-00 f[8 1
Washer
I M8 X 16
3 | G005783-008016-00 Bolt M8 X 16 1
o e A PA
4 | xF250-340001-wo0 | THIMEE(NFE®S) 1
Rubber pipe
5 | 0672-18-G00 XU 22 3 418 6
Clamp
‘;9}{\‘ N :“3—:
6 | YD-206-100T-G0O MU TS 2% 1
Oil filter
7 | XF250-340002-W00 A E (Y 20 8) 1
Rubber pipe
S RS 455 (1) 42
8 | XF250-340003-W00 e (.'mlq) 8) 1
Rubber pipe
WAt 2 4
9 | XF250-341000-000 R AL 1
Cover of fuel case assy
H
10 | XF250-340001-000 - 1
Pad
E 6
11 | JO00982-000006-00 Washer 6 6
M6 X 16
12 | G005783-006016-00 Bolt M6 X 16 6
PRIMA
13 | N163-341000-GOO A 1
Cover of fuel case
B
14 | XF250-340003-000 Rubber gasket 1

3-28




K 15 RS
Fig.15 Fuel system

(A CPCD30/35-XW33F (B) CPCD30/35-XW33B (©) CPCD30/35-XW33M

Magnetic iron

FPs YR S Bk A 48
Item Part NO. Description Qty | Remarks Or Serial NO.
JER e
15 | XF250-340002-000 Wi 51 1
Housing of fuel cover
16 | N163-340008-000 bRk 1
Plug
g 22
17 | J00982-000077-00 Washer 22 1
18 | N163-340002-000 ik 1

3-29




Kl 16 RS
Fig.16 Fuel system

© CPYD30/35-XW22F

© CPQD30/35-XW22M

©2 CPYD30/35-XW52F

B CPYD30/35-XW22B
® CPYD30/35-XW22M ) CPYD30/35-XW52M (@) CPQD30/35-XW22F

€) CPYD30/35-XW52B
® CPQD30/35-XW22B

FPs YIEHY HFR Bk A 48
Iltem Part NO. Description Qty | Remarks Or Serial NO.
SHERED
Al | XF251-340000-000 Fuel system 1 DICIGIIRI®)
STHEREN
A2 | XB256-340000-000 Fuel system 1 O® O
. Er)
- 1 | XF250-340001-000 pad 1
- 1E 6
5 2 | J000982-000006-00 Washer 6 6
IBFEME X 16
g 3 | G005783-006016-00 Bolt M6 X 16 6
Wi w5
4 | XF250-340002-000 Housing of fuel cover 1
PBRINFE 5
5 | N163-341000-G00 Cover of fuel case 1
A
6 | XF250-340003-000 Rubber gasket 1
RN 22 3141 18
7 Q672-18-G00 Clamp 2
R (M 1208)
8 | XB256-340001-W00 Rubber pipe(®8) 1 QO® O
PRINAE 35 404
9 | XB256-341000-000 Cover of fuel case assy 1 Q®O
iR
9-1 | NO PART NO. Cover 1
LIk
9-2 | NO PART NO. Suction pipe 1
9-3 | NO PART NO. Tube socket 1
9-4 | NO PART NO /)ﬁt 1
) Filter

3-30




Kl 16 RS
Fig.16 Fuel system

© CPYD30/35-XW22F

© CPQD30/35-XW22M

(©2 CPYD30/35-XW52F

B CPYD30/35-XW22B
® CPYD30/35-XW22M ) CPYD30/35-XW52M (@) CPQD30/35-XW22F

€) CPYD30/35-XW52B
® CPQD30/35-XW22B

A Yk B i A Bl H 4
Iltem Part NO. Description Qty | Remarks Or Serial NO.
10 | XF251-340001-000 f‘fuo*’fer 1 DICIGIII)
11 | N163-340002-000 ﬁﬂﬁ%‘n etic iron 1 QRO

12 | J00982-000077-00 %ﬁgr - 1
13 | N163-340008-000 ﬁf‘é 1

3-31




K17 RS
Fig.17 Fuel system

© CPCD30/35-XW27F

Rubber gasket

e Yrrag R i e EIE H 1
Iltem Part No. Description Qty | Remarks Or Serial No.
AL | XF254-340000-000 fifl syéft o 1
1 | G005783-008025-00 fﬁ ,\'>|"88>><<2255 2
2 | G000093-000008-00 %Ehg g 4
3 | 30HB-341000-000 gﬁv/ J;\E%fp erator 1
4 | XF254-340001-000 gﬂrif\f% SR 1
5 | Q672-18-G0O gﬁ'ﬂ%%% 18 6
6 | XF254-340002-W00 @Jfgéﬁo(lg‘]eﬁq’ 8) 1
7 | XF254-340004-W00 @jfgzﬁ(&%q’ 8) 1
8 | XF254-340003-W00 Ejﬁggﬁ)ﬁgﬁfq’ 8) 1
9 | XF250-341000-000 é@g\%ﬁﬁﬁ %E(fl{tcase assy 1
10 | XF250-340001-000 f‘“é d 1
11 | J000982-000006-00 %g%'shgr 6 6
12 | G005783-006016-00 E‘fﬁmg e 6
13 | N163-341000-G0O ?ﬂfﬁ fuel case 1
14 | XF250-340003-000 Fte 1

3-32




K17 RS
Fig.17 Fuel system

© CPCD30/35-XW27F

e Yrrag R i e EIE H 1
Item Part No. Description Qty | Remarks Or Serial No.

15 | XF250-340002-000 *ﬁoﬁ jﬁf of fuel cover | 1

16 | N163-340008-000 ﬁ% 1

17 | J00982-000022-00 %a[ﬁ*sﬁg . 1

18 | N163-340002-000 ﬁﬁnetic o 1

19 | G005783-008035-00 fﬁ B3 2

20 | G006170-000008-00 ?\]%u&ﬂsg 2

3-33




Kl 18 Al R4
Fig.18 Fuel system

(D CPCD30/35-XW10F

Fr Yk 2 Hi 2V BE 4R
Item Part No. Description Qty | Remarks Or Serial No.
Al | XF308-340000-000 Fuel system 1
W
17 18 1 | N163-340008-000 Plug 1
22
2 | JO00982-000022-00 Washer 22 1
3 | N163-340002-000 ol . 1
Magnetic iron
E
4 | XF250-340001-000 Pad 1
BRI AR d AL
5 | XF308-341000-000 Cover of fuel case assy 1
PR AT
6 | XF308-342000-000 Bracket 1
1 6
7 | JO000982-000006-00 Washer 6 6
IZHEM6 X 16
8 | G000982-006016-00 Bolt M6 X 16 6
R E ® 6
9 | XF308-340004-W00 Rubber pipe 1
RN L2 3140k 16
10 | Q672-16-G00 Clamp 2
i E O 8
11 | XF308-340001-W00 Rubber pipe 1
KU 22 35 4 18
12 | Q672-18-G00 Clamp 2
e 8
13 | XF308-340003-W00 Rubber pipe 1
14 | 7LK-000-G0O SRS % 1
Oil filter

3-34




Kl 18 Al R4
Fig.18 Fuel system

(D CPCD30/35-XW10F

Fr Yk 2 Hi 2V BE 4R
Item Part No. Description Qty | Remarks Or Serial No.
8 8
15 | G000093-000008-00 Washer 8 8
M8 X 25
18 16 | G005783-008025-00 Bolt M8 X 25 8
v PANG: Y
17 | 30HB-341000 HACT) B 2% 1
Oil-water sperator
oy BR <
18 | XF308-340002-000 BB 1 1
Bracket
PR AR
19 | N163-341000-G00 Cover of fuel case 1
R E A 1ED 8
20 | R961-340002-W00 Rubber pipe 1
N
21 | XF250-34003-000 Rubber gasket 1
Pk oy 22
22 | XF250-34003-00 Hih i 5 1

Rubber gasket

3-35




K19 RS
Fig.19 Fuel system

H CPCD30-XW13F

e Yrray R i e EIE H 1
Iltem Part No. Description Qty | Remarks Or Serial No.
Al | XF3012-340000-000 fifl sy éft om 1
1 | N152-341000-G0O iﬁ{iﬁ% 1
TNy
2 | XF3012-340001-000 }é};ﬁ@f RS 1
3 | XF3012-340002-W00 @jﬂj&?}i@q’ 8) 2
4 | G000093-000008-00 %ﬁ o 8
5 | G005783-008020-00 fﬁ%gffg 8
S
6 | XF3012-340001-000 g&jﬂi fuﬁ 1
7| N152-342000-G00 I{:J?r{eﬁ:(;irgtaéteﬁlZ container 1
8 | 3E-160002 ;'ffé?fﬁi 2
9 | XF3012-340001-W00 @jﬁgfﬁﬂﬁq’ 8) 1
10 | XF3012-340003-W00 Ejfbpfzﬁ(&%q’ 6) 1
11 | Q672-18-G00 gi’?ﬂ%%%m 6
12 | XF250-340001-000 ;%“a § 1
13 | XF308-341000-000 ?‘ﬁfﬁ%ﬂ case assy | 1
14 | J000982-000006-00 %a@shser . 6

3-36




K 19 Bl &RSE
Fig.19 Fuel system

H CPCD30-XW13F

Magnetic iron

e Yrray R i e EIE H 1
Iltem Part No. Description Qty | Remarks Or Serial No.

15 | GO05783-006016-00 gfﬁmg e 6

16 | N163-341000-G0O *g‘ﬁfﬁ el case 1

17 | XF250-340003-000 Eﬁ)@e - gasket 1

18 | XF250-340002-000 ﬁ:ﬁ jﬁf ot fuel cover | 1

19 | N163-340008-000 ﬁ% 1

20 | J00982-000022-00 %a[ﬁ’shif - 1

21 | N163-340002-000 gk 1

3-37




K 20
Fig.20

KA LR

Engine mount

(® CPCD30/35-XW33F

e Yrrag R i e EIE H 1
Item Part NO. Description Qty | Remarks Or Serial NO.
Al | XF250-350000-000 éﬂf&%ﬂﬁm 1
1 | XF250-350100-000 g}?fﬁ%{fm Lot 2
2 | G006171-000012-01 gfé ez 125 2
3 | G000093-000012-00 \%f;ﬁgr 1 12
4 | G0097P1-000012-00 %ﬁg 1 2
5 | XF250-350500-000 fﬂ%}ﬁﬁi 2
6 | G005783-010030-00 ﬁ%\ M1030 8
7 | G000093-000010-00 %ﬁgr 8
8 | XF250-350200-000 éﬁﬂiﬁ%ﬁ Lot 1
9 | XF250-350300-000 éﬁﬂf}%‘n %fft Right 1
10 | G005783-010035-00 ﬁ% L2 e | 2
11 | 50DH-300001 %a)ik ot 2
12 | G005783-012030-00 E‘fﬁ'\,\ﬁ% 530 8

3-38




K 21 bl
Fig.21 Engine mount

CPCD30/35-XW33B  (©) CPCD30/35-X\W33M

e Yrrag R i e EIE H 1
Item Part NO. Description Qty | Remarks Or Serial NO.
Al | XB300-350000-000 éﬂﬂ%ﬂﬁm 1
A2 | XM250-350000-000 g?fé%fum 1 ©
1 | G005783-012035-00 E‘fﬁmg i 4
2> | G0097P1-000012-00 \%Ehlezr 1 4
3 | XB300-350100-000 é—‘%ﬁl%fazéfet et 1
3 | XB250-350100-000 éﬂiﬁ%ﬁet et 1 ©
4 | R564-350500-000 ﬁfﬁﬁ%ﬁ*éw 1
5 | G000093-000012-00 ﬁﬁgr 1 14
6 | G006170-000012-00 ﬁM’\ﬁz 6
7 | G005783-010030-00 fﬁ Nrsainy 8
8 | G000093-000010-00 %hleor 10 8
9 | XB250-350200-000 éﬁﬂﬂﬁ%ﬁ et 1
9 | XM250-350100-000 gﬁﬂjﬁ%ﬁ Left 1 ©
10 | XB250-350300-000 éﬁ%ﬁ%ﬁ Right 1
10 | XM250-350200-000 gﬂfg?ﬂ%ﬁ Right 1 ©

3-39




K 21 Rahblwds

Fig.21 Engine mount

CPCD30/35-XW33B  (©) CPCD30/35-X\W33M

Bolt M12X 30

FPs Yk S Ko A 48
Item Part NO. Description Qty | Remarks Or Serial NO.
I S A PR
11 | R564-350600-000 Cushion 1
REHIAT 8
12 | XB300-350200-000 Engine bracket Right 1
RENHA 3
12 | XB250-350400-000 Engine bracket Right 1 ©
13 | GO05783-012030-00 | “HiE M12X30 8

3-40




Kl 22 bl
Fig.22 Engine mount

©) CPYD30/35-XW22F

@ CPYD30/35-XW52F

(D CPCD30/35-XW10F

Q) CPQD30/35-XW22F

FPs Yk E i Ko Fo i S FH 427
Item Part NO. Description Qty | Remarks Or Serial NO.
Al | XF251-350000-000 é%ﬂiiffum 1 O @ <2011-12-01
Al | XF2511-350000-000 éini;hifffum 1 |®6)Q@ =2011-12-01
A2 | XF308-350000-000 éﬂiﬁﬁ‘u nt 1 O)

1 | G006171-000012-01 %?61\';/'1122:;11.'2255 2

2 | G000093-000012-00 %rﬁ,r 12 12 ®JO)

2 | G000093-000012-00 \%a[ﬁ’sﬁg 1 12 0)

3 | G0097P1-000012-00 %ﬁér 1 2

4 | XF251-350300-000 éinzﬂﬁé%ffcket 2 O @ <2011-12-01

4 | XF2511-350300-000 éﬂﬂ%f{iket 2 |©®©6)Q@ =2011-12-01

4 | XF251-350300-000 éﬂi%ffcket 1 O)

4 | XF308-350300-000 éin?ﬁéﬁfgc’%et Right 1 O)

5 | G005783-010035-00 ﬁ‘)ﬁ mg § gg 6 ®]O)

5 | G005783-010035-00 E‘fﬁk"ﬁg o 4 0)

6 | G000093-000010-00 \%ﬁg 10 8

7 | G005786-012035-00 E‘fjﬂ;"ﬁ;ﬁf%’;gf 2

3-41




K 22 bl
Fig.22 Engine mount

©) CPYD30/35-XW22F

@ CPYD30/35-XW52F

(D CPCD30/35-XW10F

Q) CPQD30/35-XW22F

Bolt M12X 30

FPs Yk E i Ko Fo i B H 427

Item Part NO. Description Qty | Remarks Or Serial NO.
8 | XF251-350200-000 é‘%fyfn %ﬁf‘iy Right 1 O @ <2011-12-01
8 | XF2511-350200-000 g}?ﬂ@ %fft’ Right 1 |©®0 @ =2011-12-01
8 | XF308-350200-000 éﬂiﬁ%ﬁt Right 1 0]
9 | G005783-010045-00 fﬁ Nrs 4
10 | XF250-350500-000 ?ﬁ%f’* 2
11 | 50DH-300001 %Eg ket 2
12 | XF251-350100-000 éﬁﬁfﬁﬁﬁt Left 1 O @ <2011-12-01
12 | XF2511-350100-000 éﬁﬂéﬁ%ﬁt Left 1 |®6)Q@ =2011-12-01
12 | XF308-350100-000 éﬁﬂﬂﬁ%ﬁ Left 1 O)
13 | GB5783-86 Bk M12>30 8

3-42




K 23
Fig.23

KA LR

Engine mount

B CPYD30/35-XW22B
® CPQD30/35-XW22B

€D CPYD30/35-XW52B

® CPYD30/35-XW22M  €) CPYD30/35-XW52M

O CPQD30/35-XW22M

FPs Yk E i Ko Fo i S FH 427
Item Part NO. Description Qty | Remarks Or Serial NO.
Al | XB301-350000-000 é%ﬂi%fu nt 1 ® ® <2011-12-01
Al | XM251-350000-000 gﬂﬁ{ﬁﬁm 1 ® O <2011-12-01
A2 | XB307-350000-000 é‘%ﬂ%ﬂﬁ nt 1 | ®® ® =2011-12-01
A2 | XM257-350000-000 éﬂﬂ%ﬂ”‘im 1 | ®® QO =2011-12-01

1 | G005783-010035-00 fﬁ MI0x3 4

2> | G000093-000010-00 %a[ﬁ*sﬁgr 10 8

3 | G000093-000012-00 %ﬁér 12 14

4 | G006170-000012-00 ﬁ%uMNilzz 6

5 | XB301-350200-000 éinzéjlfwﬂe/trln %fft Right 1 ® ® <2011-12-01

5 | XM251-350200-000 éﬂiﬁn %fft Right 1 ® © <2011-12-01

5 | XB307-350200-000 éinﬂﬁéﬁ%fﬁt Right 1 |®@&E® =2011-12-01

5 | XM257-350200-000 éﬂi/fn%fft Right 1 |®® O =2011-12-01

6 | G005783-010045-00 E‘fﬁﬂ;"ﬁgf e 4

7 | R564-350600-000 @ﬁﬁﬁf e 1

8 | G005783-012035-00 fﬁk"ﬂg o gg 4

3-43




K 23
Fig.23

KA LR

Engine mount

B CPYD30/35-XW22B
® CPQD30/35-XW22B

€D CPYD30/35-XW52B

® CPYD30/35-XW22M  €) CPYD30/35-XW52M

O CPQD30/35-XW22M

Engine bracket, Left

FPs YrkHig E i Ko Fo i S FH 427
Item Part NO. Description Qty | Remarks Or Serial NO.
9 | G0097P1-000012-00 %Ehlezr 12 4
10 | XB250-350400-000 g}?fﬂ%ﬁfm Right 1 <2011-12-01
10 | XB257-350400-000 éﬂf}ﬁgﬁet Right 1 >2011-12-01
11 | XB301-350100-000 éﬂﬂ%ﬂ%ﬁt Left 1 ® ® <2011-12-01
11 | XM251-350100-000 g}?ﬂﬁ%ﬁ Left 1 ® ® =2011-12-01
11 | XB307-350100-000 éﬂiﬁ%ﬁ Left 1 |®6® E® =2011-12-01
11 | XM257-350100-000 éﬁﬁfﬁﬁﬁt Left 1 |®E O =2011-12-01
12 | R564-350500-000 ﬂféﬁﬁ%ﬁkéﬁk 1
13 | GB5783-86 ﬁ%\ Wiy 8
14 | XB250-350100-000 éﬁiﬁiﬂfm Left 1 <2011-12-01
14 | XB257-350300-000 KAL) 1 =>2011-12-01

3-44




K 24
Fig.24

KA LR

Engine mount

@ CPCD30/35-XW27F

e Yrrag R i e EIE H 1
Item Part NO. Description Qty | Remarks Or Serial NO.
Al | XF254-350000-000 éﬂiﬁﬁm 1
1 | G006171-000012-01 ﬂéi “';”1122;112255 2
2 | G000093-000012-00 %a[ﬁ*sﬁg 1o 12
3 | G0097P1-000012-00 \%f;ﬁgr 1 2
4 | XF250-350100-000 é?i%af » 1
5 | XF250-350500-000 fﬂ%ﬁﬁi 2
6 | XF254-350200-000 g?ﬂi%ﬁoun . 1
7 | G005783-010030-00 ﬁ)ﬂ"ﬁg 3 6
8 | G000093-000010-00 %'f'sﬁgr 10 6
9 | G005786-012035-00 ﬁ%\ ,\'>|"1122§112255§§55 2
10 | 50DH-300001 £l 2
Gasket
11 | XF254-350300-000 éﬂﬂﬁif‘i ount 1
12 | G005783-012030-00 E‘fﬁ iz 30 8
13 | XF254-350400-000 éﬁ%ﬁfgfﬁet 1

3-45




K 25
Fig.25

KA LR

Engine mount

H CPCD30-XW13F

e Yrray R i e EIE H 1
Iltem Part No. Description Qty | Remarks Or Serial No.
Al | XF3012-350000-000 éﬂf&?‘fm 1
1 | XF250-350100-000 ijinzé;jjiﬂiftzg%acket 2
2 | G006171-000012-01 gfb ez 125 2
3 | G000093-000012-00 \%fi—ﬁgr 1 12
4 | G0097P1-000012-00 %ﬁg 1 2
5 | XF250-350500-000 ?ﬂ%ﬁﬁk 2
6 | G005783-010035-00 ﬁ%\ M10x1.25%35 4
7 | G000093-000010-00 %ﬁgr 8
8 | XF3012-350100-000 éﬂiﬁ%ﬁoum 1
9 | XF3012-350200-000 éﬂiﬁif‘ioun . 1
10 | G005783-012030-00 ﬁf A
11 | 50DH-300001 %a}ik ot 2
12 | G005783-010045-00 E‘fﬁ“"m X1.25x45 3
13 | G005783-010030-00 %g!aﬁmo *1.25%30 1
14 | G005783-012030-00 fﬁmg o 28 8

3-46




3-47



